



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17380

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter dtd.29.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength. (cubes casted without adding admixture)

Amount:1416/-	Invoice No. 4400	Invoice Date: 29.11.2023
---------------	------------------	--------------------------

To Medayil veedu
Kallambalam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	23.11.2023	250	11.11
2	M ₂₅	23.11.2023	240	10.67
3	M ₂₅	23.11.2023	250	11.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17381

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter dtd.29.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght. (cubes casted using admixture)

Amount:1416/-	Invoice No. 4400	Invoice Date: 29.11.2023
---------------	------------------	--------------------------

To Medayil veedu
Kallambalam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₅	23.11.2023	360	16.00
2	M ₂₅	23.11.2023	360	16.00
3	M ₂₅	23.11.2023	340	15.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17382

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter SCTL/PRJ/210/2019/M(PMM)/8249 dtd.28.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Development of smart roads Road ID 70 Sreepadam street - Drain coverslab.

Amount:1416/-	Invoice No. 4401	Invoice Date: 30.11.2023
---------------	------------------	--------------------------

To The Assistant Manager(Civil)
Smart City Thiruvananthapuram LTD(SCTL)

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	02.11.2023	480	21.33
2	M ₂₀	02.11.2023	550	24.44
3	M ₂₀	02.11.2023	460	20.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17383

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:I-KL-NNKR-ENB-9193,Kulathoor.

Amount:1416/-	Invoice No. 4404	Invoice Date: 30.11.2023
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
NNKR 9193	M ₂₀	28.10.2023	540	24.00
NNKR 9193	M ₂₀	28.10.2023	500	22.22
NNKR 9193	M ₂₀	28.10.2023	850	37.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17384

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-NNKR-ENB-9193,Kulathoor.

Amount:1416/-	Invoice No. 4404	Invoice Date: 30.11.2023
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure (P) LTD

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
NNKR 9193	M ₂₀	31.10.2023	500	22.22
NNKR 9193	M ₂₀	31.10.2023	460	20.44
NNKR 9193	M ₂₀	31.10.2023	460	20.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17385

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-NNKR-ENB-9193,Kulathoor.

Amount:1416/-	Invoice No. 4404	Invoice Date: 30.11.2023
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
NNKR 9193	M ₂₀	27.10.2023	530	23.56
NNKR 9193	M ₂₀	27.10.2023	500	22.22
NNKR 9193	M ₂₀	27.10.2023	550	24.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17386

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter dtd 30.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Cube ID:22/11 - M₂₅

Amount:1416/-	Invoice No. 4402	Invoice Date: 30.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes (P) LTD

Cordial Deepam

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
4 F 2P Slab	M ₂₅	22.11.2023	430	19.11
4 F 2P Slab	M ₂₀	22.11.2023	400	17.78
4 F 2P Slab	M ₂₀	22.11.2023	400	17.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17387

No. T5/922/2021-22/RNK-TVPM

Date: 30.11.2023

Ref:- Your request letter dtd 30.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4403	Invoice Date: 30.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes (P) LTD

Cordial Paradise

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
M ₂₅	M ₂₅	01.11.2023	580	25.78
M ₂₅	M ₂₅	01.11.2023	580	25.78
M ₂₅	M ₂₅	01.11.2023	570	25.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer